
 
 

Lilydale Food Waste to Energy Facility 
Air Quality Impact Assessment Report 

 
 
 
Yarra Valley Water 
 
9 May 2023 

     



 

 

 

Lilydale Food Waste to Energy Facility Air Quality Impact 

Assessment Report 

Client name: Yarra Valley Water 

Revision no: B Prepared by: Samuel Putland and Tracy Freeman 

Date: 9 May 2023 File name: Air Quality Impact Assessment Report 

update April 2023 

 

 

 

Document history and status 

Revision Date Description Author Reviewed  Approved 

A 13/09/22 Draft for review S Putland T Freeman T Freeman 

B 09/05/23 Updated process 

description 

S Putland T Freeman T Freeman 

      

Distribution of copies 

Revision Issue approved Date issued Issued to Comments 
[...]
Air in the headspace will be withdrawn via a liquid 
condenser and discharged through the biofilters 

RO 
Permeate 
Tank 

800 m3 

Fugitive emissions None expected Standard design under atmospheric pressure 

No specific air extraction or treatment required 

Feedstock 
reception 
shed 

Fugitive emissions Odour, particulates Enclosed building with automatic external roller doors and 
fast acting inner doors. 

Shed is maintained under slight negative pressure. 

All entrained air is discharged via the biofilter train. 



Lilydale Food Waste to Energy Facility Air Quality Impact Assessment Report 

 

  
 

Source Emission Type Potential 
Contaminants 

Existing Controls 

The extraction fans ramp up when the doors open to allow 
vehicles to enter / exit (30 trucks per day). 

Transport 
vehicles 

Fugitive emissions Odour, particulates Vehicles must comply to relevant Vic Roads, EPA and 
industry standards for waste transport. 

Highly odours loads can be rejected or given priority access 
to unload in the feedstock receival shed. 

Inspection and unloading is only permitted inside the shed, 
with the doors closed. 

Estimate 30 trucks per day. 

Digestate 
transport 
vehicles 

Fugitive emissions Odour, particulates Material has been treated and odours are Negligible. 

Strict requirement for vehicles to be enclosed or covered. 

Eight 
Biofilters 
54 m3 
each 

Point source Odour, particulates Design specifications 

Using proven technology 

Monitoring of control parameters (flow rate, pressure drop 
etc) 

Emergency 
flare 

Emergency only 

Point source 

Products of complete 
/ partial combustion 

Particulates, CO, CO2, 
NOx, SOx, VOCs 

Rigorous preventative maintenance regime 

Design specifications 

Using proven technology 

Surface 
water 
catchment 
pond 

Emergency only 

Disperse source 

Odour Pond may be impacted in the event of a large spill from a 
delivery vehicle. 

The spill would immediately be addressed and 
contaminated water recycled through the process. 

Back-up 
generator 

Emergency only 

Point source 

Products of complete 
/ partial combustion 

Particulates, CO, CO2, 
NOx, SOx, VOCs 

Only functions during an emergency and for short tests at 
6 monthly intervals. 

Cooling 
towers 

Fugitive emissions None expected Designed and maintained in accordance with Australian 
Standard AS/NZS 3666 - Management of Cooling Towers 

 

4.2 Input information 

Table 10 presents the key design parameters that have been adopted to estimate emissions expected from 
the Project. The parameters are derived from technical drawings, CHP engine specifications, and design 
parameters advised by the WtE facility design team. 

The diesel boiler manufacturer specifications do not provide emission factors for all key emitted pollutants.  
Missing emission factors (for PM10, PM2.5, SO2 and PAHs) have instead been adopted from the National 
Pollutant Inventory emission factor database (NPI, 2011) and are listed in Table 11. 

Table 10 Key design inputs supplied 

Parameter Value 

Odour Treatment Biofilters 

Biofilter design odour concentration <500 OU 

Biofilter flow rate 1,200 m3/hour (per biofilter, 8 biofilters in total) 

Biofilter vertical height 3.3 m 

Biofilter tank diameter 4.6 m 

CHP Units 

Maximum biogas total sulfur content 140 mg/Nm3 (used to calculate SO2 emission rate by mass balance) 

Exhaust gas concentration, NOx <500 mg/Nm3 (dry, 5% O2) 

Diesel Boiler 

Boiler model Reillo RL100/M (diesel) 

Output, max 1,482 kW 



Lilydale Food Waste to Energy Facility Air Quality Impact Assessment Report 

 

  
 

Parameter Value 

Boiler CO emissions <40 mg/kWh 

Boiler TVOC emissions <10 mg/kWh 

Boiler NOx emissions <200 mg/kWh 

 

Table 11 Adopted emission factors from NPI (2011) for diesel boiler 

Pollutant Emission factor (per volume of diesel consumed) 

PM10 0.117 kg/kL  

PM2.5 0.0251 kg/kL 

PAHs 0.000188 kg/kL 

TVOCs 0.0228 kg/kL 

 
 

4.3 WtE Facility 

4.3.1 Air pollutant emissions 

Table 12 presents the air pollutant emission rates and key emission parameters modelled for the two 1.2 MW 
CHP units. Table 13 presents similar information for the diesel boiler.  

Table 12: Modelled air pollutant emission rates and parameters, CHP Units 

Parameter Units Value (per CHP) Reference* 

Rated capacity MWe 1.2  

Energy input kW 3,616 1 

Exhaust temperature C 445 1 

Assumed oxygen content of 
exhaust gas 

% 11 Assumed based on testing at other 
similar installations 

Assumed biogas heat content MJ/Nm3 20 Assumed based on other similar 
installations 

Exhaust gas flow rate (actual at 
operating exhaust temperature 
and oxygen content, wet) 

m3/hr 12,514 1 

Stack exit velocity m/s 35 Assumed based on other similar 
installations 

Stack diameter m 0.356 Calculated from assumed stack exit 
velocity  

Stack height m 7 2 

Discharge angle  Horizontal 2 

NOx emission rate g/s 0.375 3  

SO2 emission rate g/s 0.0386 4 

* Reference sources: 

1. Technical Data Sheet MTU 12V4000 GS. 

2. Drawings showing building and stack elevations provided by project designers, March 2023. 

3. Calculated assuming upper limit of manufacturer’s stated emission factor range of 500 mg/Nm3 (dry, 5% O2) 

4. Calculated assuming all sulfur in biogas (140 mg/Nm3) is converted to SO2 during combustion process 

 

Table 13: Modelled air pollutant emission rates and parameters, diesel boiler 

Parameter Units Value Reference* 

Rated capacity kW 1,482  

Boiler efficiency % 90 Assumed based on typical values 



Lilydale Food Waste to Energy Facility Air Quality Impact Assessment Report 

 

  
 

Parameter Units Value Reference* 

Energy input kW 1,647 Calculated 

Diesel calorific value MJ/kg 44.5 Assumed based on typical values 

Diesel density kg/L 0.85 Assumed based on typical values 

Stack diameter m 0.2 Assumed 

Stack exit velocity m/s 10 Assumed 

Stack height m 6 Assumed based on typical values 

Exhaust temperature C 200 Assumed based on typical values 

NOx g/s 0.092 1 

SO2 g/s 0.00070 2 

PM10 g/s 0.0051 2 

PM2.5 g/s 0.0011 2 

PAHs g/s 0.0000082 2 

TVOC g/s 0.00099 1 

* Reference sources: 

1. Calculated assuming upper limit of manufacturer’s stated emission factor range (summarised in Table 10) 

2. Calculated using NPI (2011) emission factors (summarised in Table 11) 

4.3.2 Odour emissions 

4.3.2.1 Sources of odour at the WfE facility 

The odour will be generated within the following activities at the WtE facility: 

• Fugitive emissions from the waste receival shed during feedstock delivery  

• Fugitive emissions from the delivery vehicles 

• Treated emissions from the biofilters 

4.3.2.2 Odour Control for Waste Receival Shed 

The following activities will be conducted inside the waste receival shed: 

• Vehicle movements 

• Solids unloading  

• Inspection and sorting of feedstock 

• Depackaging of containerised food waste 

• Macerating / mixing of feedstock and pumping to the inlet storage tank 

• Washdown of vehicles and storage bays 

• MCC (motor control centre) 

• Liquid digestate storage tank 

Tankered liquid feedstock can also be unloaded in a bunded area outside of the shed, from where it is 
pumped to the inlet tank.       

The primary objectives of the odour control strategy for the waste receival shed are to ensure: 

• air quality inside the building is suitable for personnel working in the building  

• there is no adverse odour impact to the area beyond the site boundary. 

The following controls have been adopted: 

• No waste material is stored outside of the receival shed 

• The shed will be maintained under slight negative pressure to minimise the escape fugitive emissions 

• Double layered doors (automatic outer roller doors and inner fast acting doors) which minimise the 
time that the doors will be open during feedstock delivery 

• Vehicles will only be permitted to unload once the doors are sealed 

• Extraction fans draw air within the shed through a train of 8 biotrickling filters 



Lilydale Food Waste to Energy Facility Air Quality Impact Assessment Report 

 

  
 

• The fan speeds are linked to the doors, and increase speed (and therefor extraction) when the doors 
open 

• All materials are processed during the business day.  No depackaged feedstock will be permitted to 
be held overnight 

Appendix A shows a preliminary configuration drawing for the biofilter design.  

4.3.2.3 Biofilters 

A train of 8 tank-style biofilters will treat odorous air from the receival shed, dryer enclosure, and the anoxic 
and aerobic tanks in the MBR.    

The biofilters will operate concurrently, with flows controlled by pressure instrumentation installed at the 
inlet of each of the tank.  Each biofilter has a design input air flow of 1,200 m3/hr.  The same volumetric air 
flow rate is assumed in the discharge from the biofilter.  

Using the design specification of 500 OU, odour emission rates were calculated for each biofilter tank. Table 
14 provides a summary of the emissions modelled as part of the impact assessment. 

The biofilters are not fitted with stacks for the exhaust discharge; instead, treated air is released from around 
the roof of each tank.  Therefore, the tank emissions were modelled as volume sources in the dispersion 
model.  As such, the temperature and buoyancy of the discharge was not factored into the dispersion 
calculations which results in a conservative prediction of downwind odour concentrations. 

Table 14: Biofilter odour emissions parameters 

Parameter Units Value Reference 

Air flow m3/hr 1,200 Design specification 

Odour concentration in discharge air OU 500 Design assumption 

Odour emission rate per biofilter  OU.m3/s 165 Calculated 

4.4 Lilydale STP 

The Lilydale STP is a secondary treatment plant using the activated sludge treatment process. The STP 
includes the following main treatment elements: 

▪ Inlet pump station with odour treatment filter.  

▪ Preliminary treatment – flow measurement, screens and grit removal, with screenings and grit stored in 
bins. 

▪ One primary sedimentation tank (PST), 20 m diameter. 

▪ Secondary treatment through a biological nutrient reduction (BNR) reactor followed by secondary 
clarification (two clarifiers, 22 m diameter each) 

▪ Open conveyance channels between primary and secondary treatment sources, and for return activated 
sludge. 

▪ Tertiary treatment (sand filters, ultra-violet disinfection). 

▪ Class B effluent storage in a lagoon 

▪ Sludge dewatering, with dewatered sludge removed from site and delivered to Brushy Creek STP. 

▪ Sludge lagoon for storage and drying of excess waste activated sludge (WAS). 

▪ Storage lagoons for temporary wet weather overflows.  

YVW has conducted an odour monitoring programme in 2022 to baseline odour emissions around the 
Lilydale STP and WtE areas.  This data has been included in the dispersion model for the Project. A summary 
of modelled odour emission rates is presented below in Table 15. 

Table 15 Summary of modelled odour emissions for Lilydale STP (data supplied by YVW)  

Source Odour Emission Rate Units 

Secondary Clarifier #1 1.6 OU.m3/m2/min 

Secondary Clarifier #2 1.6 OU.m3/m2/min 

Inlet Pump Station 6,000 OU.m3/min 

Primary Sedimentation Tank 650 OU.m3/m2/min 



Lilydale Food Waste to Energy Facility Air Quality Impact Assessment Report 

 

  
 

Source Odour Emission Rate Units 

Sludge Lagoon 10.35 OU.m3/m2/min 

Aerobic Tanks 40 OU.m3/m2/min 

Anoxic Tanks 43 OU.m3/m2/min 

 



Lilydale Food Waste to Energy Facility Air Quality Impact Assessment Report 

 

  
 

5. Assessment Methodology 

5.1 Model selection 

The modelling for the Project was conducted with the CALPUFF model.  CALPUFF is an advanced “puff” 
dispersion model that can simulate dispersion in complex situations with very low wind speeds and non-
uniform topography.  In a “puff” model, pollutant releases are represented by a series of puffs of material 
which are transported by the winds across the modelling domain.  CALPUFF is approved for regulatory use by 
the United States Environmental Protection Agency and is widely used in Australia and New Zealand in 
complex modelling situations.   

EPA Publication 1961 states that the preferred dispersion model is AERMOD, although alternative models 
that are fit for purpose are acceptable in highly complex scenarios.  The topography of the Yarra Valley, and 
the high frequency of calm wind speeds and stable atmospheric conditions presents a complex geographical 
and meteorological situation where AERMOD is less fit for purpose than the CALPUFF model.   

A consequence of the use of advanced dispersion models like CALPUFF is that these models require detailed 
meteorological input data to accurately simulate the complex dispersion effects.  Therefore, the CALPUFF 
model is accompanied by the separate meteorological processor model CALMET which must be run first to 
prepare wind data for use by the CALPUFF model.  The CALMET model itself requires detailed input data 
concerning land use, terrain heights, cloud layers, and surface and upper air meteorological data across the 
domain which is to be modelled.  

Guidance on running CALMET and CALPUFF for modelling applications in New South Wales was prepared for 
the NSW EPA by TRC Environmental Corporation (OEH, 2011). Since its publication, the guidance in OEH 
(2011) become widely adopted by consultants in Australia and New Zealand as a best practice guideline for 
CALMET and CALPUFF modelling.  The guidance in that document was followed in the preparation of 
CALMET and CALPUFF models for the Project. 

5.2 CALPUFF modelling system 

5.2.1 CALMET 

CALMET is a meteorological model which includes a diagnostic wind field generator containing objective 
analysis and parameterised treatments of slow flows, kinematic terrain effects, terrain blocking effects, and a 
divergence minimization procedure, and a micrometeorology model for overland and overwater boundary 
layers. The CALMET model is used to develop meteorological data in the format required in the CALPUFF air 
dispersion model. 

The CALMET model was run in “observations only” mode. Wind speed, wind direction, ambient temperature, 
sigma theta data, and supplementary data (such as surface pressure, cloud observations, relative humidity 
and rainfall) were provided by BoM for the Coldstream AWS.  Upper air (radiosonde) data from Melbourne 
Airport was also used for construction of an upper air meteorological data file for use in CALPUFF.   

Land use categories were assigned for a 10 km x 10 km region, centred on the Lilydale WtE site. These land 
categories were used to assign Albedo and Bowen ratios.  Surface roughness was assigned for each of seven 
wind direction sectors, and for four segments within each sector.  

5.2.2 CALPUFF 

CALPUFF is a regulatory model and is recommended for a wide variety of applications including long range  
transport and on a case-by-case basis, for near-field applications such as in coastal applications, complex 
flows and non-steady state situations, such as coastal applications, calm wind dispersion, stagnation, 
fumigation, complex terrain, and chemical transformation. It is suitable for source receptor distances from 
fence–line applications (tens of metres) to several hundred kilometres.  
 
CALPUFF is a three-dimensional non-steady state Gaussian puff model which is particularly suited for near-
field impact assessments in complex geographical locations where there are spatially varying flows.   
 
Of significance for this Project, the dispersion model can characterise:  

• Emission plume history, where the positions of the airborne emissions (puffs) are stored from one 
hour to the next. 



Lilydale Food Waste to Energy Facility Air Quality Impact Assessment Report 

 

  
 

• Enabling the simulation of curved, recirculating, or stagnating transport of the emissions.  

• Emission plume transport during near calm winds events, including build-up and fumigation.  